VULC4An
CATALOG OF
REPLACEMENT PARTS

ELECTRIC CONVECTION
OVENS

MODELS

ML-126743 VC4ES
ML-126744 VC4ED
ML-126745 VC4EC
ML-126746 VC6ES
ML-126747 VC6ED
ML-126748 VC6EC

For additional information on Vulcan-Hart Company or to locate an authorized
parts and service provider in your area, visit our website at www.vulcanequipment.com

VULCAN-HART 3600 NORTH POINT BLVD.
DIVISION OF ITW FOOD EQUIPMENT GROUP, LLC BALTIMORE, MD 21222
WWW.VULCANEQUIPMENT.COM F-43032 Rev. N (February 2025)




VCA4E & VC6E ELECTRIC CONVECTION OVENS REPLACEMENT PARTS

F-43032 Rev. N (February 2025) -2- © VULCAN-HART COMPANY 2025



VC4E & VC6E ELECTRIC CONVECTION OVENS REPLACEMENT PARTS

11
13
15
17

19

21
23
25
27

29

31

33

Table of Contents

CONTROL PANEL
CONTROL PANEL (ML-126745 & ML-126748) (PREVIOUS)
CONTROL PANEL (ML-126745 & ML-126748) (CURRENT)
CONTROL PANEL (STARTING SERIAL NUMBER 482075494)
COMPONENT PANEL

OVEN PANELS (LH SIDE) (PREVIOUS CONSTRUCTION)

OVEN PANELS (LH SIDE) (PREVIOUS CONSTRUCTION) (BEFORE
3/19/18)

OVEN PANELS & MOTOR (PREVIOUS CONSTRUCTION) (BEFORE
3-19-18)

CONVECTION MOTOR (BEFORE S/N 482040908)

CONVECTION MOTOR

OVEN PANELS (RH SIDE)

SIMULTANEOUSLY OPENING DOOR ASSEMBLY (BEFORE S/N
481909852)

SIMULTANEOUSLY OPENING DOOR ASSEMBLY (STARTING S/N
481909852)

INDEPENDENTLY OPENING DOOR ASSEMBLY (BEFORE S/N
481909852)

INDEPENDENTLY OPENING DOOR ASSEMBLY (STARTING S/N
481909852)

-3- F-43032 Rev. N (February 2025)



VCA4E & VC6E ELECTRIC CONVECTION OVENS REPLACEMENT PARTS

17

15-16

\

V'-ILQ,.,

Powgg
Oon

2-3-4

c
~
~

AN SPegy

14

13

’

9-10-11-12

18 00-411499-00003 Buzzer (230 V.)
19 00-423918-00001
20 00-353589-00001

Beeper

Probe - Temp (D Models)
PARTS NOT ILLUSTRATED

__________________________________

CONTROL PANEL

F-43032 Rev. N (February 2025)



VC4E & VC6E ELECTRIC CONVECTION OVENS REPLACEMENT PARTS

ILLUS.
PL-55978

PART NO.

00-340324-00008
00-913102-00161
00-354575-00007
00-354575-00009
00-411242-00001
00-913149

00-411506-00003
00-411242-00001
00-411690-00002
00-411690-00004
00-411690-00005
00-411690-00006
00-340324-00012
00-340324-00009
00-426855-00001
00-426719-00001
00-499296-000G1
00-411499-00003
00-423918-00001
00-353589-00001

CONTROL PANEL

NAME OF PART AMT.

Switch (4P.D.T.) (ON/OFf/COOIAOWN).....c.eiiueeiiierieeitiiiterieeie ettt ettt 1
Light - Indicator (Double) .

Light = INAICALOT (250 V. )...eeiiieiet ettt ettt eate et e e esb e eae e e stee e bessnseeeneeaeeannnneeas 1
Light = INAICALOT (250 V. ). .eeiiiiieie ettt ettt ettt eate et e e ena e e eaeeesteeebeesaseeeneeeaeannnneens 1
KNOD. . A
Kit - Temperature Control (With Harness)... .
Thermostat.......cccooeeiiiiiiiiiiecee e, .
[0 o] o J PRSP PPPPPPP 1
Timer (200-240 V.) (60 HZ.) (1-HE.) oo oo e 1
Timer (240 V.) (60 Hz.) (5-Hr.)........ .
Timer (240 V.) (50 Hz.) (1-Hr.).... .
Timer (240 V.) (50 Hz.) (5-Hr.).... .1
SWItCh (S.P.S.T.) (ON/Of).. ittt ettt 1
SWItCh (D.P.D.T.) (HILOW)..uiitiitiitiiee ettt 1
Overlay - Panel (D Models).. .

Overlay - Panel (S MOGEIS)........uuiiieiieie e cee ettt st e e e se e s e e ente e e e ersaae e e e e naeeaeeeeaeeeees

Panel - WeldmMENt............oiee e st 1
Buzzer (230 V.)....... .
Electronic Beeper.............. A
Probe - TEMP (D MOEIS).......coiiiiiiiiiieee sttt e 1

F-43032 Rev. N (February 2025)



VCA4E & VC6E ELECTRIC CONVECTION OVENS REPLACEMENT PARTS

Poweg

on
OFr
/‘ Qvey

Cog,.

\

Uhrg

This Controller is
no longer available.
Order Computerized

Control Panel Assembly
00-959075-000G7 (240 V.)

00-411499-00003
00-423918-00001

PARTS NOT ILLUSTRATED

____________________________

CONTROL PANEL
(ML-126745 & ML-126748) (PREVIOUS)

7

oN, 1
T
OFg| FETREEROSEES SRS 8 Simanins 8 8 8 0 eininy 3

Buzzer (230 V.)
Beeper

S —————-

F-43032 Rev. N (February 2025)



VC4E & VC6E ELECTRIC CONVECTION OVENS REPLACEMENT PARTS

CONTROL PANEL
(ML-126745 & ML-126748) (PREVIOUS)

ILLUS. PART NO. NAME OF PART AMT.
PL-60450
1 00-358628-00002  Switch - ROCKET (2-POSIION)......ueiiiiiieiiieiiie ettt ettt sttt e e ens e e e e nnas 1
2 SD-037-02 Self-Tapping Screw 10-16 x 1/2 Hex. Hex Washer Hd., Type AB. .3
3 00-358628-00001  Switch - Rocker (3-Position).... .
4 00-426930-00001  Overlay - Control Panel........ .
5 00-424842-000G1  Panel - WeldMENL.......c.ccuiiuiiiiiiie ettt et er et et ene e e e nee 1
*6 L0 0] 1 0] 1T PP PPT PP 1
7 00-959075-000G7 Panel - Control Assy. (Complete)... .
8 00-411499-00003  Buzzer (230 V.)..oveeercerereeeeenens A
9 00-423918-00001  ElECIONIC BEEPET.......uueieeiuiiiee et ettt eete e ettt e e et e e e ettt ee e e e etaaeeeeseeeeeasseeesasbeaesastesseeassssnesnnnns 12

* (No Longer Available, order ltem 7.)

-7- F-43032 Rev. N (February 2025)



VCA4E & VC6E ELECTRIC CONVECTION OVENS REPLACEMENT PARTS

\ m/

JW/ %qﬂwmwﬁ.mm\ N ww

PL-60451

CONTROL PANEL
(ML-126745 & ML-126748) (CURRENT)

F-43032 Rev. N (February 2025)



VC4E & VC6E ELECTRIC CONVECTION OVENS REPLACEMENT PARTS

CONTROL PANEL
(ML-126745 & ML-126748) (CURRENT)

ILLUS. PART NO. NAME OF PART AMT.
PL-60451
1 00-920883-00003  Probe - Temperature For Computer Controller (C Models)...........ccccoeeeiieeeiiieeecieee e 1
2 00-959113-00002  OVEHAY (VUICAN).....cciiitiieeeeiieeeceieeeeieeee e e sttt eeseeee e e st e e eaeeeeeneeeaessseeeessseeeasseeeenseneanseseeenssnnsnnnnnnnns 1
3 Mach. Screw 4-40 x 1/2 Phil. Pan Hd.......c..cooiiiii e 2
4 00-358628-00001  Switch - Rocker (3-Position)
5 00-358628-00002  Switch - Rocker (2-Position)
6 00-959074 Panel - WEIAMENL........cc.eiiieeeiee et e st e en e st e s e see e e e nee e nnseeenees 1
7 SC-114-83 Mach. Screw 6-32 x 1/4 Slotted Pan Hd. (SST). A
8 WL-003-12 Lockwasher #8 Helical... A
9 00-411499-00003 Buzzer (230 V.).oceveeeeieenen.
10 00-959077-00001
11 NS-046-89
12 00-959110-00001
13
14
15 00-959000-000G1  Cable Assy. (USB) (1 Ft.) (Incls. Hems 3, 14, & 15)....ueiiiieiiie et 1
-9- F-43032 Rev. N (February 2025)



VCA4E & VC6E ELECTRIC CONVECTION OVENS REPLACEMENT PARTS

15 Wire - Switch Panel !
PART NOT ILLUSTRATED ,:

T ’

4
I
1
1
1

\

14 — |

e
3

13 — |

12 — |

9-10-11— |

3\>-
O
4\
—— | b 9-10-11——__|
4 N
b0 G|
I 0u
5\
— 8-9
6
I

CONTROL PANEL
(STARTING SERIAL NUMBER 482075494)

F-43032 Rev. N (February 2025) -10-



VC4E & VC6E ELECTRIC CONVECTION OVENS REPLACEMENT PARTS

ILLUS.
PL-62208

PART NO.

00-340324-00008
00-428897-00008
00-429280-0YG23
00-962846-00002
00-411499-00003
00-340324-00012
00-340324-00009
WL-003-12
SC-114-83
00-411242-00001
WL-024-20
00-354575-00009
00-354575-00007
00-962901-00001
00-962904-000G1

CONTROL PANEL
(STARTING SERIAL NUMBER 482075494)

NAME OF PART
SWHCR (AP.D.T.) oo eeeeeeeeseeeeeeeeeseeseeeseseeeesee s eeseeeeeseeesesee s ees et eeeseeeseseeeseses s eeseeseesee e seenenes 1

Board - Temperature Control, NCC
Panel = CONEIOL. ... ittt ettt nh e e e s

Timer (240 V.) (50 HZ.) (T-HE.) et 1
Buzzer (230 V.)...ccevvieiiieeene

SWIICR (S P ST, )ttt etttk n 1
SWIICH (D.P.D.T.) ettt ettt e et r bt e et b et b e nr et e ne s 1

Lockwasher #8 Helical

[ a1 o TS U UPRP PPN
Washer - Lock #6...........

Light - INAICALOT (250 V. )ittt ettt sttt se e e e e s
Light - INAICALOT (250 V. ). ittt ettt sttt e e e e nee s 1
(@Y= 4 - PP PPPTPR 1
WIr€ = SWItCH PANEL.......eeiiiieiiiee ettt ettt et e e et e e e rae e e e e e e ennnnas 1

11 -

AMT.

F-43032 Rev. N (February 2025)



PL-55979

ML-126746, & ML-126747)

12

VCA4E & VC6E ELECTRIC CONVECTION OVENS REPLACEMENT PARTS

2] 1 [ fo] 1
D 1| & 2 |
ol 4y 4y
© o |6 2 ox 5
— ]
ol wfy ko= W o 5
i ; @®@ |o|os2e 8
, — _ w_."me
1 (2]
~ 1 << D
g o0
5 Lo
N 83
- e o © H "_.WH_Qlw
s | D
~ ] |
! =
os b
138 2
~o® o 8 & R
L LA
mW"FFM
# A| \‘|O‘ M '~ o0
— @ © ! NN
L 5 _ 2T Nl @_®o®_©ﬁﬂ R SR
5 o -
2! 210 (6 [o_L|o RIAe =
o e U1 quu— 6[200[6)\ -
—— | (L | el rlle 5 g
Suog 210 9 © 5
° © |lo_Jo| |0 @ m © |00\ \© MV_.
—
s

2 —
22— |l

COMPONENT PANEL
-12-

- e

F-43032 Rev. N (February 2025)



VC4E & VC6E ELECTRIC CONVECTION OVENS REPLACEMENT PARTS

PART NO.

SD-034-52
00-417934-000G1
SD-032-07
00-411497-000C5
00-410472-00008
SD-032-07
00-417856-00001
00-410472-00009
00-417934-000G1
SD-034-52
00-422155-00001
SD-034-52
00-417934-000G1
00-421758-000G2
00-421758-000G4
00-411497-000C5
SD-034-52
00-821875-00002
00-410472-00008
SD-032-07
00-417856-00001
00-410472-00009
00-417934-000G1
SD-034-52
00-422155-00001
SD-032-07
FE-019-40
FE-023-55

COMPONENT PANEL

NAME OF PART AMT.

Self-Tapping Screw 8-32 x 1 Slotted. Hex Washer Hd., Type T.......cccooeimiiiiiiiiiiccieeeseeee 1
BIOCK ASSY. = POICEIAIN. .......coiiiiiii et 1
Self-Tapping Screw 10-24 x 1/2 Hex. Hex Washer Hd., Type TT......cccooiiiiiiiiiiiiiee e 4
Contactor (3-Pole) (40 AmMP., 208-240V).......ceiiuieieiieieeiie ettt raee e ee e e eeeeea e e as 2
Block - Terminal (B-POIE).......cooi ettt e e 1
Self-Tapping Screw 10-24 x 1/2 Hex. Hex Washer Hd., Type TT.... .

Lug - Grounding (With SEt SCIEW)........uii it

BlOCK = TermMiNal (1-POIE)......coiuiiiie ettt ettt et eae e e ate et ae e e e e atee e e e annnneeas 1
Block ASSY. - POrCelain...........cooiueiiiieiiieie e A

Self-Tapping Screw 8-32 x 1 Slotted. Hex Washer Hd., Type T...

Component Panel.........cooooiiiiiiiie e .
Self-Tapping Screw 8-32 x 1 Slotted. Hex Washer Hd., Type T.......cocooiiiiieiniiiiiiieceiieecees 1
BIOCK ASSY. = POICEIAIN. .......eeiiiiiiii ittt et 1
Transformer (208-240 V.) (24 V. Output).. .

Transformer ASSY.......cocovveevieeiieeneeenane .
Contactor (3-Pole) (40 Amp., 208-240V).......cccveereeeierriirneeeienens .2
Self-Tapping Screw 8-32 x 1 Slotted. Hex Washer Hd., Type T......ccccvivieiviciiiieeeiccceecee e 4
Relay - Solid State (50 AMP.)....iii e ciiee ettt e e e e s e e s e e e te e e e reee e nraee e e ee e ennnns 2
Block - Terminal (3-Pole) .

Self-Tapping Screw 10-24 x 1/2 Hex. Hex Washer Hd., Type TT.....ccccceiiviereecieee e ee e 1
Lug - Grounding (With SEt SCIrEW).......ceiiiuiiieie e r e e e a e e eae e e ee e ennnes 1
Block - Terminal (1-Pole)................ .
Block AsSy. - POrcelain...........coooueieieiieenie s esee e sae e .
Self-Tapping Screw 8-32 x 1 Slotted. Hex Washer Hd., Type T... A
COMPONENTE PANEL........oiiiuiiitieet et ettt es e se e e sbeeae e e s nneeeaane 1
Self-Tapping Screw 10-24 x 1/2 Hex. Hex Washer Hd., Type TT......cccociiiiiiiiiniiieeiiieecees 4
Fuse (15 AMP., 600 V.)..oeoiiiiiieiciie e .2

Holder - Fuse (15 Amp., 300 V.).

-13- F-43032 Rev. N (February 2025)



VCA4E & VC6E ELECTRIC CONVECTION OVENS REPLACEMENT PARTS

15-16-17-18-19 __ |

00-424172-00001
00-424172-00002
00-424157-000G7
00-342150-00005
00-343634-00001
00-343634-00002
00-357047-00001
00-357047-00002
00-346357-00001

11-12

13

Leg — Set (PTD) 41
Leg — Set (SST) 42
Leg (PTD) 43
Leg (For Double Stack) 44
Caster 45
Caster 46
Caster - Swivel 47
Caster - Swivel 48

Thermostat — High Limit

00-355154-00002
00-355154-00003
00-417063-00001
00-357093-00001
00-288946-00002
SC-113-76

00-425428-00001
00-357919-00001

PARTS NOT ILLUSTRATED

OVEN PANELS
(LH SIDE)
(PREVIOUS CONSTRUCTION)

Pan - Drip

Pan - Drip

Strap

Ring - Locking
Foot

Screw

Foot (Adjustable)

Kit - Door Seal (Flexible)

e e i

______________________________________________________________________

F-43032 Rev. N (February 2025)

- 14 -



VC4E & VC6E ELECTRIC CONVECTION OVENS REPLACEMENT PARTS

ILLUS.
PL-55974

PART NO.

00-424141-00002
00-424229-00002
00-421799-00001
00-339337-00001
00-353484-00001
SC-053-41
NS-038-08
00-347080-00002
00-353482-00001
00-353483-00001
00-424142-00002
00-424230-00002
00-423842-000G1
NS-038-03
00-342141-00001
00-342141-00002
00-342141-00003
00-342141-00004
00-959456-00001
00-913102-00222
00-913102-00223
00-423848-00001
00-423766-000G1
00-423758-00001
00-425199-00001
00-424865-00001
00-357507-00001
00-424940-00002
00-425433-00001
SC-115-51
00-347545-00001
00-424172-00001
00-424172-00002
00-424157-000G7
00-342150-00005
00-343634-00001
00-343634-00002
00-357047-00001
00-357047-00002
00-346357-00001
00-355154-00002
00-355154-00003
00-417063-00001
00-357093-00001
00-288946-00002
SC-113-76
00-425428-00001
00-357919-00001

OVEN PANELS
(LH SIDE)
(PREVIOUS CONSTRUCTION)

NAME OF PART AMT.

Top (SST) (ML-126743, ML-126744, & ML-126745)........ccciiiiiiiiiieec e 1
Top (SST) (ML-126746, ML-126747, & ML-126748)........ccciiiiiiiiiieene et 1
LI o T o 0| SRR 1
Stud - Locating

Plate - REIAINET ... et 2
Mach. Screw 1/4-20 x 1/2 Slotted Truss Hd. (SST).....uiiiiiiiiiiee e 4
Lock Nut 1/4-20 Flange.........c.ccoveeniieiiieiieeee e .4

Bearing - Door Shaft... .2
Y02 1o S .2
Plate - Upper DOOr BEAING. ......cccuutiiiiiiiiie ittt ettt sttt et nre e e et 2
Panel - Outer (SST) (LH) (ML-126743, ML-126744, & ML-126745)........ccceviveiieieeeiieeeseeeee 1
Panel - Outer (SST) (LH) (ML-126746, ML-126747, & ML-126748).... .1

Seal - Vertical Door (Set) (LH & RH)...c.ooiiiiiiiiiiecce e, .
Lock Nut 10-32 Flange.......ccueeeeuieieeceee et .
Rack - Support (LH) (ML-126743, ML-126744, & ML-126745)........cccoceieeerieieene e 1
Rack - Support (RH) (ML-126743, ML-126744, & ML-126745).........cccceeieereeeeeneeeaee e 1
Rack - Support (LH) (ML-126746, ML-126747, & ML-126748) .
Rack - Support (RH) (ML-126746, ML-126747, & ML-126748).........cccceeieereeeeeceeeaieeeneeee e 1
Support - Rack Guide (LH & RH) (Starting S/N 481809325)..........cccceeiirriieneeneeeeeeee e 2
Kit - Cavity AsSY. (Side)......cccevirriererieireesir e cree e

Kit - Cavity Assy. (Side) (Porcelain)...

Shim - DOOF SHKE......cevviieiiiiee e
Trim - Bottom W/Access Door Assy. (Incls. Items 24 & 25).........cccecieieiiiiiiiiiieceeece 1
DOOK = ACCESS THM....uiiiiiiiiiee ettt st r et s b e sh e e s aee et e e e e s e ate e e e e e abnaee s 1
Fastener - Nylon (Push-In)... .
Cover - TriM.....ccccoccviiveeeeen. .
Seal - Horizontal Door (30-1/2 In. Long) (Top & Bottom).... .2
Fan = COONNG (230 V. ). ittt ettt ettt e e eb e ehe e e e st e e bt e e abeeeateeesaeeeaeeeeneeeaaannnneens 1
L= T O [T SO OS PO 1
Mach. Screw 10-32 x 1/2 Phil. Truss Hd.. .
(O o g T B Lo o PP PPUPRRRN
Leg = St (25-3/4 IN.) (PTD )ittt ettt ettt ettt et e b e e eheeeste e etaeenbeeeaneeeeeannnaeeas
Leg - Set (25-3/4 In.) (SST)..vveovrceeieeeeeceeeee e .
Leg Assembly for Caster and Foot (Painted Black).. .4
Leg (8 In.) (Double Stack).........ccceeveeiiverneerieceinens .4
Caster (Swivel With Brake) (7.5 IN.)...eeo i et 2
Caster (RIGIA) (7.5 IN. )ittt e e ettt e e e e nnee 2
Caster - Swivel (Without Brake).. .2
Caster - Swivel (With Brake)................. .2
Thermostat - High Limit (Thermodisc)... .
L LA IR I o B (YA RSN 1
NLA - Obsolete--Pan = DFP (VC6)....ccueiiiirieeiie ettt et 1
Strap - Tie Down .
Ring - Locking (Used With Item 33).........coiiiiiiiie et e e e 4
Foot - Adjustable (1-5/8) (SST) (Used with lfem 33).......cccoiiiiiiiiee e 4
Cap Screw 1/4-20 x 1 Hex Hd. (Used with legs)....... ....16

Foot - Adjustable (Used with Item 34)...
[N B o o] g T= Y- | U UPUP PPN 1

-15- F-43032 Rev. N (February 2025)



VCA4E & VC6E ELECTRIC CONVECTION OVENS REPLACEMENT PARTS

00-424172-00001
00-424172-00002
00-424157-000G7
00-342150-00005
00-343634-00001
00-343634-00002
00-357047-00001
00-357047-00002
00-346357-00001

15-16-17-18-19

Leg — Set (PTD)

Leg — Set (SST)

Leg (PTD)

Leg (For Double Stack)
Caster

Caster

Caster - Swivel

Caster - Swivel
Thermostat — High Limit

00-355154-00002
00-355154-00003
00-417063-00001
00-357093-00001
00-288946-00002
SC-113-76

00-425428-00001
00-357919-00001

PARTS NOT ILLUSTRATED

OVEN PANELS
(LH SIDE)
(PREVIOUS CONSTRUCTION)
(BEFORE 3/19/18)

Pan - Drip

Pan - Drip

Strap

Ring - Locking
Foot

Screw

Foot (Adjustable)

Kit - Door Seal (Flexible)

- - - =

F-43032 Rev. N (February 2025)

- 16 -



VC4E & VC6E ELECTRIC CONVECTION OVENS REPLACEMENT PARTS

OVEN PANELS
(LH SIDE)
(PREVIOUS CONSTRUCTION)
(BEFORE 3/19/18)

ILLUS. PART NO. NAME OF PART AMT.
PL-60452
1 00-424141-00002 Top (SST) (ML-126743, ML-126744, & ML-126745)......ccceeiiiireeee e 1
2 00-424229-00002  Top (SST) (ML-126746, ML-126747, & ML-126748).... .
3 00-421799-00001  TOP = FrONt.....ccciuiieiicieere e .
4 00-339337-00001  Stud - Locating.....
5 00-353484-00001  Plate = RETAINET........iiitiiiiie ettt ettt ettt sas e st e e aate e ean e s et enneeeeeennnne 2
6 SC-053-41
7 NS-038-08
8 00-347080-00002  Bearing - DOOT Shaff..........coiiiiiiiiie ettt e e e
9 00-353482-00001  SP@CET.......uerueiieerieeirerreesie e et ee et es e e sr e e seas e e se e seesseeseeereesaeaseeseeereesreeaeesreeaeesseesreen e e neeenneeennes
10 00-353483-00001  Plate - Upper Door Bearing..........cccocvereiieiiieiiie s
11 00-499302-00001  Side - Left Body (ML-126743, ML-126744, & ML-126745).....
12 00-499303-00001  Side - Left Body (ML-126746, ML-126747, & ML-126748). .
13 00-423842-000G1  Seal - Vertical Door (Set) (LH & RH)....uiiiiiiiiiiiiee ittt neanen e
14 00-497585-00001  Plate = SHIKE. ... ceiueeeeeieeeseeee st ee ettt e e e et e e e s e aees e sneeneeaneen e e neeenneeennes 1
15 00-428104-00001  Guide - Rack (LH) (ML-126746, ML-126747, & ML-126748).....
16 00-428104-00002  Guide - Rack (RH) (ML-126743, ML-126744, & ML-126745)....
17 00-428104-00003  Guide - Rack (LH) (ML-126743, ML-126744, & ML-126745).....
18 00-428104-00004  Guide - Rack (RH) (ML-126746, ML-126747, & ML-126748)
19 00-959456-00001  Support - Rack Guide (LH & RH) (Starting S/N 481809325).........cccvriuieiiriienieeieie e
20 00-913102-00222  Kit - Cavity Assy. (Side) .
21 00-913102-00223  Kit - Cavity Assy. (Side) (POrCEIAIN)........ccuiiiiieiiie ettt ee et e e e e e enee 1
22 00-425433-00001  FaN = CliD.uvecueiiieieeieeiee e s st e e e e ne s e ne e ne e e nne e ne s 1
23 00-499299-000G1  Trim - Bottom W/Access Door (Incls. Items 24 & 25)........coiuiiiiiiiiiiiienee e 1
24 00-499297-00001  DOOK - LOWET ACCESS THiM ....uiiiieiiiieeieireee e s e e e ee s e e e re e e s e ee e s snn e e e enn e e e enneaeennssnnnnnnnneee 1
25 00-425199-00001  Fastener - Nylon (Push-In)... .
26 00-424865-00001  COVET = THM. .t iutiiitieieeiteetiete st sa ettt a b e bt eee e et eae e st st e et e e s e eab e et e ebe e nheenbenn bt e e e ebeeennee
27 00-357507-00001  Seal - Horizontal Door (30-1/2 In. Long) (Top & Bottom).......ccccuuiiiiiiiiieecciee e 2
28 00-424940-00002  Fan - Cooling (230 V.)...coveoeereereeeieeee e .
29 00-424172-00001  Leg - Set (25-3/4 In.) (PTD)..... .
30 00-424172-00002 Leg - Set (25-3/4In.) (SST)..eveovvroveierieereeee e .
31 00-424157-000G7 Leg Assembly for Caster and Foot (Painted BIack)..........cccovveiieiiiiiiiie e 4
32 00-342150-00005  Leg (8 IN.) (DOUDIE SEACK).......ceiireiruetieieeiiee ettt ettt ettt e esn e s ean e e e e enae
33 00-343634-00001  Caster (Swivel With Brake) (7.5 In.)... .
34 00-343634-00002  Caster (RIGid) (7.5 IN.).e .ttt ettt et eae e et e e e 2
35 00-357047-00001  Caster - Swivel (Without Brake)...........ccooiouiiiiiiiiii e 2
36 00-357047-00002  Caster - SWIiVel (With BraKe).........uceiiiioueieieciiieeesitie e eeieeeesseeeee s eese e e esseeaesssnteeassnseseeesssnnssnensnnes 2
37 00-346357-00001  Thermostat - High Limit (ThermOdiSC).......c.ueviiiiiriiciie e e et ee e e e e aeees 1
38 00-355154-00002  Pan - Drip (VC4) .
39 00-355154-00003  NLA - Obsolete-—Pan = DIip (VCB)........coeereeiereerenieseeeie st esneeseesseeseeeneesreeneeseeseesnseeneesnseeesnses 1
40 00-417063-00001  Strap = Tie DOWN....cuuiiiiiieiteei ettt ettt er et e e et sae et e et et e s e e e e ebeee st s
41 00-357093-00001  Ring - Locking (Use with Item 30)........c.ccocevieireenen.
42 00-288946-00002  Foot - Adjustable (1-5/8) (SST) (Use with Item 30)...
43 SC-113-76 Cap Screw 1/4-20 x 1 Hex Hd. (Use with legs).........
44 00-425428-00001  Foot - Adjustable (Use With IteM 31)......cc.eriiiiiii e e
45 00-357919-00001  Kit = DOOF S@L.......eiiieiuiiiiiiieete ettt ettt er e a e bt et eae e et ettt e st e es e e e e ebeee st s 1
-17 - F-43032 Rev. N (February 2025)



VCA4E & VC6E ELECTRIC CONVECTION OVENS REPLACEMENT PARTS

13-14-15-16 12

17 /ﬂ 10-11

23-24-25
26-27-28

OVEN PANELS & MOTOR
(PREVIOUS CONSTRUCTION)
(BEFORE 3-19-18)

F-43032 Rev. N (February 2025) -18 -



VC4E & VC6E ELECTRIC CONVECTION OVENS REPLACEMENT PARTS

PART NO.

00-426839-000G1
00-423289-000G1
00-411289-00004
SC-120-15
00-411136-00004
00-411136-00003
00-415780-00003
00-415780-00005
00-358723-00001
WS-029-46
NS-046-86
00-358516-00002
FE-006-05
00-414540-00B35
00-342285-00001
FE-002-03
FE-002-52
WS-029-46
SC-113-65
00-411496-000F 1
SD-034-47
00-425324-00001
00-411265-00022
00-411265-00010
00-959523-00002
00-426635-00001
00-426635-00002
00-426635-00003
00-913102-00032
00-423832-00001
01-1000V7-00027
00-357036-00003
01-1000V7-00028
00-353589-00001

00-920883-00001
00-342132-00002
SD-032-07
00-959753-00001
00-426804-000G1
00-341564-00003
00-424140-00002
00-424228-00002
00-417856-00001
00-958827-000G3

OVEN PANELS & MOTOR
(PREVIOUS CONSTRUCTION)

(BEFORE 3-19-18)
NAME OF PART AMT.
Pan@l ASSY. = BACK. ... .eiii ittt s e e ae e e e e e e e e e 1
1YL (o] g Y, (o 1F o | AU TPUPU RN 1
SPACET - FAN HOUSING. ... ueiiiiiiiiie et e et ee st ee e e et e s e et e e s snsae e e esna e e e e ensnaeeeeenaeeeneeaaeeenas 4

Mach. Screw 1/4-20 x 4 Rd. Hd..

Cover - Fan (60 Hz.)......

Cover - Fan (50 Hz.)...... .
Wheel - BIOWET (B0 HZ.)....ccueiiiiieietiee ettt et se e e 1
Wheel = BIOWET (50 HZ.)....coiiiiiie ettt ettt ettt e et e et e e e e nnaeeas 1

Motor 1/2 Hp. (2-Speed) (208-240 V., 50/60 Hz., 1 PH.)..cceiiieiiee e 1
LOCK INUL /2 ettt ettt b e st e et e etbe e nae e ee e e e e antnnee s 1
Conduit 3/8 x 35 In. Lg... .

BUSKHING = PIASHIC. ... ceiieieiiieeceie ettt et e et e et e e e e e e te e e e areeaesaneeeeeaeeeannnnas 2
Connector - Conduit 3/8 TS Straight.......c..covieiiiee e e a e 1
Connector - Conduit 3/8 TS 90 Degree. A

WaSher......ccccvvieiieeeeee e .4
Cap Screw 5/16-18 x 1-1/4 Hex Hd... .4
SWILCN = IMICTO. ...ttt et est e e s e e e ent e e e e nnee 1
Self-Tapping Screw 6-32 x 1 Slotted. Hex Washer Hd., Type T......cccovevieiiiiiiiieeiccceeee e 2
Bracket - Door SWItCh........ccoiiiiiiiiiiiiiee e

Rack Assy. (ML-126743, ML-126744, & ML-126745)..
Rack Assy. (ML-126746, ML-126747, & ML-126748)..

Rack Assy. (Starting S/N 481809554 ).........coouiiiiiiiiieciee e ee e e e e s e e aarae s e e e e e e e
Heating Element (2000 WattS) (208 V.).....ueiiiiiieeeeeciiie e e eiieeeeesseee e e s e e e s e neaeee e ennnnneee e e en e ennnes 6
Heating Element (2000 Watts) (240 V.) .
Element (2000 WattS) (480 V.)...cueouieiieeeeiiesee ettt sttt st e 6
Kit - Lamp & HOUSING (250 V.)....eiiiiuie ittt ettt st st et 2
Cover - Lamp EIECHNCal. .......ccceruiiiiiieiececie e

Lamp - Oven (Complete) (Lens, Base, & 120V Bulb) Use Lens Only

LENS = LABMP ..ttt e e .
BUIb, OVEN, 40W, 120V ... .ottt ettt ettt e et ettt st et e et ee e e e
Probe Temperature (SST) Solid State (ML-126743, ML-126744, ML-126746, &

Y B Y 2 S ST P PSP YPP TR 1
Probe (ML-126745 & ML-126748)......cccuiieeuieieeiieiteeeeieee ettt ettt nnae e e neae e 1
GUAN = PTODE......coiii e e st e 1
Self-Tapping Screw 10-24 x 1/2 Hex. Hex Washer Hd., Type TT. .
Probe Guard & Retainer...........cocovireiieieiece e A
Vent Slide Assy. (Incls. Item 39). .
HANAIE - SHAC. ... et 1
Panel - Outer (RH) (SST) (ML-126743, ML-126744, & ML-126745).......c.ccccovmirireiiiieeeniieenee 1
Panel - Outer (RH) (SST) (ML-126746, ML-126747, & ML-126748)... .
Lug - Grounding (With Set SCreW)..........oi i
Kit = OVEN LIMIt ASSY ... ettt ettt ettt ettt e sat e e e e sas bt e e s s bee e e s bt e e e s aeeee e naee e e e e eannnnas 1

-19- F-43032 Rev. N (February 2025)



VCA4E & VC6E ELECTRIC CONVECTION OVENS REPLACEMENT PARTS

L 1 _PL-61231 |

CONVECTION MOTOR
(BEFORE S/N 482040908)

F-43032 Rev. N (February 2025) -20-



VC4E & VC6E ELECTRIC CONVECTION OVENS REPLACEMENT PARTS

ILLUS.
PL-61231

1

NOoO o WN

10
1
12
13
14

PART NO.

SC-120-15
00-411136-00003
00-411136-00004
00-411289-00004
00-415780-00005
00-415780-00003
00-961671-000G1
00-962168-000G1
00-342159-00033
00-960963-00001
00-961668-00001
00-961739-000G2
NS-046-86
00-961831-00001
SC-037-75

CONVECTION MOTOR
(BEFORE S/N 482040908)

NAME OF PART AMT.
Mach. Screw 1/4-20 X 4 RA. H........oiiiiie et 4
(070 1Y Yl =T o I (5 N o 20 PSR 1
(070 1V = dl =T o I (N o 2 PSR 1
Spacer - Fan Housing.... .4
WHheel - BIOWET (50 HZ.)....ueiiieiieee ettt st e e 1
Wheel - BIOWET (B0 HZ.).......eiiiiiiiee ettt e e e 1
Mount - Motor (Front) Motor Harness Included with Motor...........c.c.cceviiiiiiiienee e 1
o) (o] gl o F= T [= T TP PTPUPPUPPRRY AR
INSUIAtION (28 X 33 X 1 IN. )it s e AR
MOoUNt - MOTOT, WIGPPET. ... ittt e e e anae s 1
L Lo U oL 1Y (o} (o (== RSN 1

Motor, 208-240 VAC, 0.5 HP...
Nut Assy. 5/16-18 KEPS Hex..
Pan - Drip, Motor..........cccccveeveeenn. .

Cap Screw 5/16-18 X 3/4 HeX H......cocuiiiii ettt 2

-21- F-43032 Rev. N (February 2025)



VCA4E & VC6E ELECTRIC CONVECTION OVENS REPLACEMENT PARTS

\

CONVECTION MOTOR

F-43032 Rev. N (February 2025) -22-



VC4E & VC6E ELECTRIC CONVECTION OVENS REPLACEMENT PARTS

ILLUS.
PL-61810

PART NO.

SC-120-15
00-411136-00004
00-415780-00003
00-411289-00001
00-962792-000G1
00-962791-00001
00-962793
SC-037-75
00-961831-00001
NS-046-86
00-961739-000G1
00-961739-000G2

CONVECTION MOTOR

NAME OF PART AMT.

Mach. Screw 1/4-20 X 4 RA. H........oiiiiie et 4
Cover - Fan (60 Hz.)...... .
Wheel - Blower (60 Hz.)...........ccceeeeennnee. .
Spacer - Fan Housing (1/8 PIP& X 27/8)......ueiiiiaiie ittt 4
MOTOT IMOUNE ASSY ...ttt ettt ettt a e e bt e et e ea bt e et e et e e eae e e e e antnnee s 1
Plate - Motor Mount. .
Spacer - Motor......... .4
Cap Screw 5/16-18 x 3/4 Hex Hd... .2
L= T TR I T T Y o) o RSN 1
NUt ASSY. 5/16-18 KEPS HEX.....oceiuiiieeeiiie ettt tee et e st e e et e s ae e e nnae e e e e e ennnnns 6
Motor, 120 VAC, 0.5 HP .

Motor, 208-240 VAC, 0.5 HP ..ottt st sn e ste e e nneeeseeas 1

-23- F-43032 Rev. N (February 2025)



VCA4E & VC6E ELECTRIC CONVECTION OVENS REPLACEMENT PARTS

7
:' 31 00-961822-00001 Baffle, Vertical \:
' 32 00-961830-00001 Baffle, Horizontal J E °
1 33 00-961833-00001 Cover Plate, Snorkel
l\ PARTS NOT ILLUSTRATED ‘,' °

27-28
23-24-25-26

B S

0
10-11
14-15-16 A a—— 0
‘\
1 0
20-21-22 :
0
\1 , . PL-61230
7’
> .

“““““

18

OVEN PANELS
(RH SIDE)

F-43032 Rev. N (February 2025) -24 -



VC4E & VC6E ELECTRIC CONVECTION OVENS REPLACEMENT PARTS

ILLUS.
PL-61230

PART NO.

00-424840-00002
00-411496-000F1
SD-034-47
00-425324-00001
00-961587-00001
00-961656-00001
00-922154
00-958827-000G3
00-417856-00001
00-424140-00002
00-424228-00002
SD-032-07
00-959753-00001
00-353589-00001
00-920883-00001
00-342132-00002
00-959771-00001
00-959772-00001
00-959770-00001
00-959747-00001
00-959747-00002
00-959747-00003
00-960194-00001
00-961766-00001
00-961291-00001
00-961291-00002
00-411265-00022
00-411265-00010
00-961658-00001
00-962843-000G1
00-961822-00001
00-961830-00001
00-961833-00001

OVEN PANELS

(RH SIDE)
NAME OF PART AMT.
Panel - Back (SST) (OPtiONAI)........uiiiiaiiieee ettt ettt ettt et e sea e e sae e eae e e e e anneaeeas 1
SWILCN = IMICTO. ..ttt e ettt b et eae e et eae e ebeenn e e e aneeeaane 1

Self-Tapping Screw 6-32 x 1 Slotted. Hex Washer Hd., Type T...
Bracket - Door Switch....
Clip - Hold Down............
10T o o oTu B oo ol (8 ]oT o 1= o PRSP PPUPPPN
SCrew 1/4-20 X 1 HEX H.....ooieieiee ettt et e e
Kit - Oven Limit ASSY.......ccoveevverenne
Lug - Grounding (With Set Screw)
Panel - Outer (RH) (SST)............... .
Panel - OULET (RH) (SST)...uuuiiiiiiiieeiiiie e stie e st ee e e e e e e ersee e e s snae e e e s nsaeeassnee e e nsaeeeeeeeennnnnnn

Self-Tapping Screw 10-24 x 1/2 Hex. Hex Washer Hd., Type TT....ccccceiiciieeeccieee e 2
Probe Guard & Retainer.

PIODE. .. e e 1
Guard - Probe.......... 1
Seal - Door (Side)....... .2
Seal - Door (Bottom)... .
S ToEC I B Lo T ol o] o) IO PO T U PO RO PPTOPPUPRPRRPTN 1
Element - HEatiNg (208 V.)..ccocuieiee ettt ettt e st e et e e e e e e e nnae e e e e e ennnnan 1
Element - Heating (240 V.)... .
Element - Heating (480 V.)... .
Oven Lamp (40W) (120 V.)... .2
OVEN LAMP (A0W) (240 V. ).ttt ettt st 2
BUID = HAIOGEN (120V)...ee ettt sttt ettt e et e e eb e nne e s
Bulb - Halogen (230V)...

RACK ASSY ... ettt ettt ettt h et e et e e e ea b e e e e e e a bttt e e e be e e e e eatbe e e e e beee e e reaeaaaaaaaean
RACK ASSY.... ettt ettt ettt e h et e ettt e e ea s e e e e e e ahe et e e e be e e e e et be e e e beee e e raaeaaaaaaaean
[STUT o] T At Do Yo 01 (v o AP 1
Kit - OVEN Light Gaskets..........uiiiiiiiiiii et 2
Baffle, Vertical .
Baffle, HOMZONTAL ...ttt ettt esae e et e e e e nneneeas 1
COVET Plate, SNOTKEL. ... .coi ittt ettt et e e enbee e ae e et beaaa e nnae 1

-25.- F-43032 Rev. N (February 2025)



VCA4E & VC6E ELECTRIC CONVECTION OVENS REPLACEMENT PARTS

21

12-13

8-9-10-11

PL-55976

SIMULTANEOUSLY OPENING DOOR ASSEMBLY
(BEFORE S/N 481909852)

-26 -

F-43032 Rev. N (February 2025)



VC4E & VC6E ELECTRIC CONVECTION OVENS REPLACEMENT PARTS

SIMULTANEOUSLY OPENING DOOR ASSEMBLY

(BEFORE S/N 481909852)

ILLUS. PART NO. NAME OF PART AMT.
PL-55976
1 00-356562-00001  HANAIE = DOO........eiitiitieeite ettt sttt ettt ee et s et sr e bt hs s et eate s et e st e s e et e es e e e e ebeeente s 1
2 00-421923-000G1  Grip = Set.c.ueeuriiiieieiiieeeriie e .
3 SC-113-98 Mach. Screw 10-24 x 1/2 Slotted Hex Washer Hd.... .3
4 00-343143-00002  WaShET.......cooiiieeeeeeee e .2
5 SC-041-01 Cap Screw 1/4-20 X 3/4 HeX HA. (SST)..uiiiiieiiiiiiieeiie et 4
6 WL-019-37 LOCKWASHET 1/4 INEIMAL. ........eiiiiieeee ettt 4
7 00-356550-00001  Latch - Friction.........cccoceeivrninvinnnne .
8 00-421913-00003  Panel - Outer Door (LH) (W/Window).... .
9 00-421913-00001  Panel - Outer Door (RH) (W/Window)...... A
10 00-421913-00004  Panel - Outer Door (LH) (W/O WINAOW).......ceiiiiireiiiieeeeiireeeesiieeesseeeeessseaeaeesseeeessseseeesssnnssnensnees 1
11 00-421913-00002 Panel - Outer Door (RH) (W/O WINAOW)......ceiiiieriieiieie e e etieeeeseseeeee e eseaeeessveeeessnneeseessssnnssnensnees 1
12 00-421904-000G2 Frame Assy. - Door (LH) .
13 00-421905-000G2  Frame AssSY. - DOOT (RH).....ccoiiiiiiiie e e 1
14 00-424163-00001  Lever - DOOT SWItCN. .......coviiieirieie e e e ne s 1
15 SD-034-52 Self-Tapping Screw 8-32 x 1 Slotted. Hex Washer Hd., Type T... A
16 00-424730-00001  Door Assy. (LH) (W/Window)...... .1
17 00-424731-00001  Door Assy. (RH) (W/WINAOW)......ccceeierieiririeereinieeie e .
18 SD-034-62 Self-Tapping Screw 10-32 x 1/2 Slotted. Hex Washer Hd., Type T......cccooiiiiiieiiiiiiiieieeeeeeenn 4
19 00-358534-00001  WINAOW ASSY....ceueiueerueerienueenieseeteaeesneeseeentesseensesseeseaneanseaneeeseaseeasessessseessesssessesneensesseesssseesnsees 1
20 SD-034-22 Self-Tapping Screw 10-16 x 5/8 Phil. Truss Hd., Type AB.. .9
21 00-358532-00001  Panel - Inner Door (W/Window).. .
22 00-343608-00002 Door Chain & Turnbuckle Assy... .2
23 00-352667-00001  Cabl = DOOT SEOP.....ueeureieeeutertireiieet et ettt ase e st sttt s ettt e e b et e e e e sseeaeenaeenbens e saeeebbeentes 1
24 PS-004-11 SPIrol Pin 3/16 X 1-1/4 HEAVY ..ottt sttt s 2
25 00-342166-00001  Sprocket - Door Shaft .
26 SC-047-28 Set Screw 1/4-28 x 3/8 Hex Hdls., Cup Pt. (Use Loctite 242)..........cceoiiiiiiiiiiiieiee e 2
27 00-347080-00002  Bearing - DOOr SNaft.......coo ittt ettt st e et e e et e e e s eeeee e sasnraneesaees 2
28 SC-022-40 Mach. Screw 1/4-20 x 3/4 Phil. Flat Hd. (SST)....ccceiieieieere e 4
29 SC-113-90 Mach. Screw 1/4-20 x 3/4 Slotted Hex Washer Hd.............cooiiiiiiiiie e 2
30 00-357846-00001  Channel - Door Sill Weldment .
31 00-347080-00002  Bearing - DOOF Shaft...........oiiiiiieie ettt et et e e e e e b e sabeeenseeeae e nnas
-27 - F-43032 Rev. N (February 2025)



VCA4E & VC6E ELECTRIC CONVECTION OVENS REPLACEMENT PARTS

1-2-3

SIMULTANEOUSLY OPENING DOOR ASSEMBLY
(STARTING S/N 481909852)

F-43032 Rev. N (February 2025) -28 -



VC4E & VC6E ELECTRIC CONVECTION OVENS REPLACEMENT PARTS

SIMULTANEOUSLY OPENING DOOR ASSEMBLY

(STARTING S/N 481909852)

ILLUS. PART NO. NAME OF PART AMT.
PL-60453
1 00-356562-00001  HANAIE = DOOT........ciiiiiiiiieeiee ettt e sr e e s e e e e sneen e e e e e neeenne s 1
2 00-421923-000G1  Grip = Sel...eecuiiiceiiieceeceee e .
3 SC-113-98 Mach. Screw 10-24 x 1/2 Slotted Hex Washer Hd. .
4 SC-041-01 Cap Screw 1/4-20 X 3/4 HexX HA. (SST)...iiiiiiiiiiiie et 4
5 WL-019-37 LOCKWASHhEr 1/4 INEEINAL. ... ittt ee e et e e e e 4
6 00-356550-00001  Latch - Friction .
7 00-421913-00003  Panel - Outer Door (LH) (W/WINAOW).......cccuiiiiiiiieiie ittt 1
8 00-421913-00001  Panel - Outer Door (RH) (W/WINAOW).......ccciiieieeie e e e s eneeeneeeeseees 1
9 00-421913-00004  Panel - Outer Door (LH) (W/O Window)... .
10 00-421913-00002  Panel - Outer Door (RH) (W/O Window)... .1
11 00-421904-000G3 Frame Assy. - Chain Door (LH)................ .1
12 00-421905-000G1  Frame Assy. - Chain DOOr (RH).......ciiiiii ettt et ettt saa e s e e e e nnae 1
13 00-424163-00001  LeVer - DOOT SWItCN. ....c..eiiiiriieiteeie ittt ettt et eae e et e et 1
14 SD-034-52 Self-Tapping Screw 8-32 x 1 Slotted. Hex Washer Hd., Type T... .
15 00-499289-000G1  Door Assy. (LH) (W/WINOW).......cccuieiiiiaiiieee e .
16 00-499289-000G2 Door Assy. (LH) (W/O Window).. .
17 00-499290-000G1  Door Assy. (RH) (W/WINAOW)......ccereeieieerieeseeeecee e e e sre e e enee e nes 1
18 00-499290-000G2  Door Assy. (RH) (W/O WINAOW).......ccuiiiiriiieeeieesee e s s se e e 1
19 SD-034-62 Self-Tapping Screw 10-32 x 1/2 Slotted. Hex Washer Hd., Type T.. .
20 00-358534-00001  WINUOW ASSY.....cuuiiueiiuieiiinueeetiaieesseatesetesseestesse e e ateasease e be e st ee e ebe e e e ate e e e esseaaeesseaseen e e e e ebeeennes
21 SD-034-22 Self-Tapping Screw 10-16 x 5/8 Phil. Truss Hd., Type AB........ccooiiiiiiii e
22 00-358532-00001  Panel - INner DOor (W/WINAOW)........ueieiieeieeecreieeeeesiireeessteeeeesesneaeesesssneesssseeeesassseseessssnssssensnnes
23 00-358533-00003  Panel - INnner Door (W/O WINAOW)......ccciiiiie e eieieeeeieeesiee e e st eeeseeeesseeeeesseeassnsasaeenssnnssnensnnes 1
24 00-343143-00002  Washer .
25 00-347080-00002  Bearing - DOOI Shaft.........ccciiiriiiieieie e e e s 2
26 00-343608-00002  Door Chain & TUMNDUCKIE ASSY........cuiiiiiiiii ittt ettt s e e e e 2
27 00-352667-00001 Cable - Door Stop.......ccceerveveennns
28 PS-004-11 Spirol Pin 3/16 x 1-1/4 Heavy..
29 00-342166-00001  Sprocket - Door Shaft..........cccoeiiiiiiiiii e, .
30 SC-047-28 Set Screw 1/4-28 x 3/8 Hex Hdls., Cup Pt. (Use Loctite 242).........ccccooviiiiiciiiiiiiiecciecceee 2
31 00-961294-00001  SUPPOIt = LOWET DOOK......c.uviieeeiiiee et ieeesieeeeeseee e sasaeaessssaeeseasseeeesssteeassssaeeeansssaeennssaeesssnnsnnensnnes 1
32 00-922154 SCrew 1/4-20 X 1 HEX H..eeieieeee ettt et s ene e e nneeeanne 4
-29- F-43032 Rev. N (February 2025)



VCA4E & VC6E ELECTRIC CONVECTION OVENS REPLACEMENT PARTS

1.2 3-4
13-14
o3
A
% / 11-12 - Seo_ .7 15-16-17-18
[¢] ////

19 20 21 22-23

This style
handle no /];
longer available,

order Item 4. %E

|

X
=

INDEPENDENTLY OPENING DOOR ASSEMBLY
(BEFORE S/N 481909852)

F-43032 Rev. N (February 2025) -30-



VC4E & VC6E ELECTRIC CONVECTION OVENS REPLACEMENT PARTS

INDEPENDENTLY OPENING DOOR ASSEMBLY

(BEFORE S/N 481909852)

ILLUS. PART NO. NAME OF PART AMT.
PL-55977

1 00-959087-00001  Screw 1/4-20 X 1-1/4 BIaCk Hd.........coeiiriieriiecieie e 2

2 WL-013-14 Lockwasher 1/4 Internal Shakeproof (SST)........ccviviiiiiiiiiie e 2

3 00-957108-00001  Handle - Molded (BIACK).......ccciiuiiiiiiiiiee ettt 1

4 00-913102-00179  Kit - Handle (Incls. Items 1, 2, & 3) .

5 SC-022-40 Mach. Screw 1/4-20 x 3/4 Phil. Flat Hd. (SST)....ecoirieiiiieitiereteiee et 4

6 00-357846-00001  Channel - Door Sill WeldmMENt..........ccoiiiieieeee et neee e e 1

7 00-423847-00001  StriKE = DOOK.....cciueeeeeeeeneieee e enae e

8 SD-034-22 Self-Tapping Screw 10-16 x 5/8 Phil. Truss Hd., Type AB

9 00-358600-00001  Panel - Outer Door (W/WiINdOW).........ccooeeeierriinaieaieeieenee .
10 00-358600-00002  Panel - Outer DOOr (W/O WINOW)........uiiiiiaiie it eesiie st eaee e eteeesteeste e e e seeesseeenseeeaaaannas
11 00-421905-000G1  Frame Assy. - Chain DOOI (RH).......oouuiiiiiiiiieiie et 1
12 00-421904-000G2 Frame Assy. - Door (LH)............. .
13 00-424163-00001  Lever - DOOr SWItCh........ccciiiiriiiiiiie e .
14 SD-034-52 Self-Tapping Screw 8-32 x 1 Slotted. Hex Washer Hd., Type T... A
15 00-358529-00005  Door Assy. (LH) (W/WINAOW).......cccuiimiiiiiiiiiecie et s 1
16 00-358529-00006  Door Assy. (LH) (W/O WINGOW)........coiiiiieieiiie e e e 1
17 00-358530-00003  Door Assy. (RH) (W/Window) .
18 00-358530-00004  Door Assy. (RH) (W/O WINAOW).......ccuuiiiiiiiiiie ettt sttt sr et 1
19 SD-034-62 Self-Tapping Screw 10-32 x 1/2 Slotted. Hex Washer Hd., Type T......c.cccoovvieieiiiciiiiieeieeeeeeeee. 4
20 00-358534-00001  WINAOW ASSY....uuueeiiueeeeiueeeenneeeesseeessasseseasasereasaseesasassssassssssesassseessasseessnsseeessssenesssssseeesssnsssensnnes 1
21 SD-034-22 Self-Tapping Screw 10-16 x 5/8 Phil. Truss Hd., Type AB.......ccccoeciieeiiee e eee e 8
22 00-358532-00001  Panel - Inner Door (W/Window) .
23 00-358533-00003  Panel - Inner Door (W/O WINAOW).......c..eiriieeeeneeee e e e sre e e 1
24 PS-004-11 SPIrol Pin 3/16 X 1-1/4 HBAVY ..ot s 1
25 00-343143-00002  Washer........ccoceecerrrerneereeniereene
26 00-347080-00002  Bearing - Door Shaft...
27 00-424158-00001  DOOT StOP....eeeveereeeririeerieeiereeste et .
28 SC-113-90 Mach. Screw 1/4-20 x 3/4 Slotted Hex Washer Hd...........cooociiiiiiii e 2

-31- F-43032 Rev. N (February 2025)



VCA4E & VC6E ELECTRIC CONVECTION OVENS REPLACEMENT PARTS

This style
handle no
longer available,
order Item 4.

1

.

INDEPENDENTLY OPENING DOOR ASSEMBLY
(STARTING S/N 481909852)

F-43032 Rev. N (February 2025) -32-



VC4E & VC6E ELECTRIC CONVECTION OVENS REPLACEMENT PARTS

ILLUS.
PL-60454

INDEPENDENTLY OPENING DOOR ASSEMBLY

PART NO.

00-959087-00001
WL-013-14
00-957108-00001
00-913102-00179
SD-034-22
00-499264-00001
00-497586-00001
00-347545-00001
WL-019-35
SC-117-73
00-358600-00001
00-358600-00002
00-424163-00001
SD-034-52
00-421905-000G1
00-421904-000G2
00-499285-000G1
00-499285-000G2
00-499286-000G1
00-499286-000G2
SD-034-62
00-358534-00001
00-358532-00001
00-358533-00003
PS-004-11
00-343143-00002
00-347080-00002
00-357837-00001
SD-034-22
00-961535-00001
00-922154
00-961294-00001
SD-034-22

(STARTING S/N 481909852)

NAME OF PART AMT.
Screw 1/4-20 X 1-1/4 BlIack Hd........cccoiiiii ettt 2
Lockwasher 1/4 Internal Shakeproof (SST)......ccviiiiiiriieiiere e 2
Handle - Molded (Black)..........cccceveeeinenne .
Kit - Handle (Incls. Items 1, 2, & 3)..ccocoiiiiiiiiiiiiieeeeee .1
Self-Tapping Screw 10-16 x 5/8 Phil. Truss Hd., Type AB.. .2
Plate - LatCh CULOUL......c..uiiiiiiieee et et e e e s 1
LatCh = DOOT ROIIET.......eeiieiieeeiee ettt ettt et e nre e e e e et s 1
Catch Assy. - Door (Ball Style) (Not Shown)... .

Lockwasher #10 Internal............cccccoeeeiinennnen. .2
Mach. Screw 10-32 x 5/8 Phil. Truss Hd.. .2
Panel - Outer DOOr (W/WINAOW).........uuieieeieieeieeeeieeeeeeeasneeeesneessneeesssaeeasnseeessssnneesesensennnnnns 1
Panel - Quter DOor (W/O WINAOW).......ccuuieeiieieeectie e eseieeeseeeeeesiee e esseeeasssaee s ssneesennnneesseneennnnnns 1
Lever - Door Switch .
Self-Tapping Screw 8-32 x 1 Slotted. Hex Washer Hd., Type T.......cocooiiiiiiiniiieiiiec e 1
Frame Assy. - Chain DOOT (RH)......coiuiiiiiiiiii et 1
Frame Assy. - Door (LH)............. A
Door Assy. (LH) (W/Window)...... A
Door Assy. (LH) (W/O Window).. A
Door Assy. (RH) (W/WINAOW)........oiiuiiiiieii ittt st 1
Door Assy. (RH) (W/O WINAOW).......ciieiiieieeiiieeestieeeseieeesinaeeesnae e ssseeeassnaeessnneae s nsneessenssnnnnnns 1
Self-Tapping Screw 10-32 x 1/2 Slotted. Hex Washer Hd., Type T..

Window ASSY.......ccceeeeeeeiineeenne

Panel - Inner Door (W/Window)...... A
Panel - Inner Door (W/O WINAOW). .....cciuiiiiiiiiesiie ettt ettt eaee et ee e ebeeessee e e e annneeeas 1
SPIrol Pin 3/16 X 1-1/4 HEAVY ..ottt st 1
Washer .
Bearing - DOOK Shafl.........oo ittt s 1
LT I B ToTo] g 1 o To SRR PPPPTPR 1
Self-Tapping Screw 10-16 x 5/8 Phil. Truss Hd., Type AB........cocciiiiiiiiiiieeiie e 3
£ o o TR 19T ) PSR 1
Screw 1/4-20 x 1 Hex Hd..

SUPPOIE = LOWET DOOF.......eiiiceiieie ettt et e ettt e e et e e e eat e e e s etae e e eeasaeesannneeeaaateeeeeeeaaaaas
Self-Tapping Screw 10-16 x 5/8 Phil. Truss Hd., Type AB........cccciiiiiiie e 8

-33- F-43032 Rev. N (February 2025)



VCA4E & VC6E ELECTRIC CONVECTION OVENS REPLACEMENT PARTS

FORM 43032 Rev. N FEBRUARY 2025 PRINTED IN U.S.A.



